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Band edge measurements

Test Result
Freq RefLevel[dBm | ResultfdBm | Limit[dBm .
TestMode Antenna | ChName Verdict
(MHz) /100KHz] /100KHZ] /100KHZz]

Low 902.5 20.89 -11.58 <-9.11 PASS
DTS-SF5 Antl

High 926.5 21.12 -10.51 <-8.88 PASS

Low 902.5 20.88 -11.92 <-9.12 PASS
DTS-SF6 Antl

High 926.5 21.10 -10.60 <-8.9 PASS

Low 902.5 20.88 -11.03 <-9.12 PASS
DTS-SF7 Antl

High 926.5 21.12 -10.91 <-8.88 PASS

Low 902.5 20.87 -12.9 <-9.13 PASS
DTS-SF8 Antl

High 926.5 21.08 -11.35 <-8.92 PASS

Low 902.5 20.84 -18.84 <-9.16 PASS
DTS-SF9 Antl

High 926.5 21.07 -12.08 <-8.93 PASS

Low 902.5 20.84 -17.51 <-9.16 PASS
DTS-SF10 Antl

High 926.5 21.06 -12.27 <-8.94 PASS

Low 902.5 20.84 -19.19 <-9.16 PASS
DTS-SF11 Antl

High 926.5 21.06 -12.73 <-8.94 PASS

Low 902.5 20.84 -23.17 <-9.16 PASS
DTS-SF12 Antl

High 926.5 21.06 -12.69 <-8.94 PASS
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Conducted Spurious Emission

Test Result

FreqRange RefLevel Result Limit .
e | anEnie | ARl [ﬁ/lhz]g [dBM/100KHZ] | [dBm/100KHZ] | [dBm/100KHzZ] | Ve'dict
902.5 30~1000 20.89 -52.09 <-9.11 PASS
800~10000 20.89 -44.2 <-9.11 PASS
30~1000 20.82 -50.88 <-9.18 PASS
DTS-SFS Antl 914.5 800~10000 20.82 -45.4 <-9.18 PASS
926.5 30~1000 21.12 -51.66 <-8.88 PASS
800~10000 21.12 -44.33 <-8.88 PASS
9025 30~1000 20.88 -51.54 <-9.12 PASS
800~10000 20.88 -44.27 <-9.12 PASS
30~1000 20.83 -51.42 <-9.17 PASS
DTS-SF6 Antl 914.5 800~10000 20.83 -44.71 <-9.17 PASS
926.5 30~1000 21.10 -50.74 <-8.9 PASS
800~10000 21.10 -44.65 <-8.9 PASS
902.5 30~1000 20.88 -51.66 <-9.12 PASS
800~10000 20.88 -43.25 <-9.12 PASS
30~1000 20.83 -51.4 <-9.17 PASS
DTS-SF7 Antl 914.5 800~10000 20.83 -44.29 <-9.17 PASS
926.5 30~1000 21.12 -51.76 <-8.88 PASS
800~10000 21.12 -44.5 <-8.88 PASS
902.5 30~1000 20.87 -51.14 <-9.13 PASS
800~10000 20.87 -43.83 <-9.13 PASS
30~1000 20.79 -51.52 <-9.21 PASS
DTS-SF8 Antl 914.5 800~10000 20.79 -44.98 <-9.21 PASS
926.5 30~1000 21.08 -51.29 <-8.92 PASS
800~10000 21.08 -44.31 <-8.92 PASS
902.5 30~1000 20.84 -50.82 <-9.16 PASS
800~10000 20.84 -43.79 <-9.16 PASS
30~1000 20.76 -51.19 <-9.24 PASS
DTS-SF9 Antl 914.5 800~10000 20.76 -45.15 <-9.24 PASS
926.5 30~1000 21.07 -51.69 <-8.93 PASS
800~10000 21.07 -44.38 <-8.93 PASS
9025 30~1000 20.84 -51.91 <-9.16 PASS
800~10000 20.84 -43.63 <-9.16 PASS
30~1000 20.78 -51.56 <-9.22 PASS
DTS-SF10 Antl 914.5 800~10000 20.78 -44.33 <-9.22 PASS
926.5 30~1000 21.06 -51.18 <-8.94 PASS
800~10000 21.06 -44.41 <-8.94 PASS
902.5 30~1000 20.84 -50.68 <-9.16 PASS
800~10000 20.84 -43.81 <-9.16 PASS
30~1000 20.76 -50.77 <-9.24 PASS
DTS-SF11 | Antd 9145 I"800-10000 20.76 44.81 <924 PASS
926.5 30~1000 21.06 -51.38 <-8.94 PASS
800~10000 21.06 -44.1 <-8.94 PASS
902.5 30~1000 20.84 -51.58 <-9.16 PASS
800~10000 20.84 -43.31 <-9.16 PASS
30~1000 20.77 -51.17 <-9.23 PASS
DTS-SF12 Antl 914.5 800~10000 20.77 -44. 57 <-9.23 PASS
926.5 30~1000 21.06 -51.06 <-8.94 PASS
) 800~10000 21.06 -43.67 <-8.94 PASS
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Test Graphs
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Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300 kHz Mode Sweep
Count 10/10

(@ 1Pk view
Y. M1[1] 21.12 dBm
06 926.500 MHz

m2[1] -44.33 dBm)

0db 1.853093 GHz,
dem

-70 dBm

Start 800.0 MHz 30001 pts

) ARREREED e

Stop 10.0 GHz
— —_—

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2024KG200Z

Page Number

. A65 of A86



saroniis. FCC RF Test Report

Report No

.- FR411603A
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Spectrum T

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo At 25d8 SWT 30.1ms @ VBW 300 kMz Mode Sweep
Count 10/10
(@ 17K view
M1[1] EJ, 1dBm
2048 904.2760 MHz
M2[1] J51.54 dBm|
10dB 81¢.3837 MHz
0 dBm
TrEEm=={D1 -9.120 dn
-20 dBm
-30 dBm
-40 dBm
50 dBm HC— |
-70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
—_— e
i ] CERRRA
L JU J e
Date: 5. 14

DTS-SF6_Antl_902.5_800~10000

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25 dB SWT 92 ms @ VBW 300 kHz Mode Sweep
Count 10/10

@ 1Pk Yiew

) M1[1] 20.90 dBm
orde 902.580 MHz
m2[1] -44.27 dBm)
0db 1.805253 GHz,

dBm

TorHBm==D1 -9.120 dB;

20 dem-

30 dem

140 dBm:

0 dBm: T

-70 dBm

Start 800.0 MHz 30001 pts Stop 10.0 GHz
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DTS-SF6_Antl_914.5_30~1000

Spectrum T
Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz
lo Att 25d8  SWT 30.1ms & VBW 300kHz Mode Sweep
Count 10/10
@ 1Pk View
Mi[1] 20.99 dBm
2048 914.3000 MHz
m2[1] -5{1.42 dBm|
10de 694.5117 MHz
0 dem
—TodEm—301 -9.170 dbn
-20 dBm:
-30 dBm:
-40 dBm
2 | }
-50 dBm i ' 1
-70 dem
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- _— e
L J1 ) [ EEEEER ]
Date: 5. 15:40:24

DTS-SF6_Antl_914.5_800~10000

lo Att
Count 10/10

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

25de SWT 92 ms @ VBW 300 kHz Mode Swesp

@ 1Pk Yiew

0Ee

M1[1] 20.87 dBm

0dB

914.230 MHZ
m2[1] -44.71 dBm

dBm

1.828560 GHz

U Hem—C1

-£0 dBm:

9.170 dBi

40 dBm:

HO dBm— b

-70 dBm

Start 800.0 MHz
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Stop 10.0 GHz
—_—
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DTS-SF6_Antl_926.5_30~1000

Spectrum

(=)

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo Att 25dé SWT 30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] 21926 dBm
20 dbi 926.2990 MHZ
m2[1] -50}74 dBm|
10dB 762.7703 MHZ
0 dem

-20 dBm:

TrdBm—{D1 -8.900 de

-30 dBm:

-40 dBm

<50 dBm:

e L

-70 dBm

MO A oy

Start 30.0 MHz

30001 pts

Stop 1.0 GHz
—_—

L JL

DTS-SF6_Antl_926.5_800~10000

Spectrum

(=)

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] 21.00 dBm
s 926.800 MHz
m2[1] -44.65 dBm)
0ds 1.853093 GHz,
dem

Hodsm—D1 -8.900 db

-70 dBm

Start 800.0 MHz

30001 pts

Stop 10.0 GHz
—
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DTS-SF7_Antl_902.5_30~1000

Spectrum T

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo Att 25de  SWT 30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] E}‘%D dBm)
20 dbi 904.3730 MHZ
mM2[1] 451.66 dBm|
10dB 674.0223 MHZ
0 dem

-20 dBm:

“TorEEm==D1 -9.120 d8;

-30 dBm:

-40 dBm

<50 dBm:

-70 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz
—

L JL

Date: 5.
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DTS-SF7_Antl_902.5_800~10000

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
) M1[1] 20.83 dBm
orde 902.580 MHz
mM2[1] -43.25 dBm|
0db 1.804640 GHz,
dem

20 dem-

TorHBm==D1 -9.120 dB;

30 dem

140 dBm—3=

-70 dBm

Start 800.0 MHz

30001 pts

Stop 10.0 GHz
—_—

L JL
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Spectrum T

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo Att 25d8 SWT 30.1ms @ VBW 300kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] 21.01 dBm
2048 914.5910 MHz
M2[1] -51.40 dBm)
10dB 800.} 153 MHz
0 dBm
—TrEem=—{01 -9.170 din
-20 dBm
-30 dBm-
-40 dBm
M
-50 dBm T
-70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
—_—
il J [[TTTTTT ]
L JU J -
Date: 5. 15:47:02

DTS-SF7_Antl_914.5_800~10000

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300kHz Mode Sweep
Count 10/10
(@ 1Pk view
. M1[1] 20.91 dBm
gores 914.540 MHZ
M2[1] -44.29 dBm)
0db 1.829173 GHz,
dem

rreem==D1 -9.170 dé;

-£0 dBm:

40 dBm:

#0 dBm—rtr

-70 dBm:

Start 800.0 MHz 30001 pts St"E 10.0 GHz
L )i ] [ )
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DTS-SF7_Antl_926.5_30~1000

L

Spectrum T
Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz
lo Att 25d8  SWT 30.1ms & VBW 300kHz Mode Sweep
Count 10/10
@ 1Pk View
Mi[1] 21y2f dBm
2048 926.4280 MHz
m2[1] -51{76 dBm|
10de 175.5647 MHz
0 dem
I dem—D1 -8.980 dBn
-20 dBm
-30 dBm-
-40 dBm
50 dBem [i" t ” -
-70 dem
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- —_—

DTS-SF7_Antl_926.5_800~10000

Spectrum

(=)

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300 kHz Mode Sweep
Count 10/10

(@ 1Pk view
v M1[1] 21.35 dBm
08 926.500 MHz

mM2[1] -44.50 dBm|

0db 1.852787 GHz,
dem

70 dBm
Start 800.0 MHz 30001 pts Stop 10.0 GHz
- —t
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Spectrum T

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo Att 25d8 SWT 30.1ms @ VBW 300kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] £1,04 dBm
20 dbi 904.5670 MHz
M2[1] 451.14 dBm)
10dB 749.7677 MHz
0 dBm
—TrEem=—{01 -9.130 din
-20 dBm
-30 dBm-
-40 dBm
M2
50 dBm { t
-70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
_— e
i J [ CEEERRE ]
L JL J
Dats: 5 15:50:38

DTS-SF8_Antl_902.5_800~10000

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
) M1[1] 20.90 dBm
orde 902.270 MHz
m2[1] -43.83 dBm)
0db 1.804947 GHz,
dem

TorHEm==D01 -9.130 dB;

20 dem-

30 dem

140 dBm:

0 dBm: T 5

5

70 dBm

Start 800.0 MHz 30001 pts Stop 10.0 GHz
- —
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Spectrum T

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo Att 25d8  SWT 30.1ms & VBW 300kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 2§.98 dBm
2048 914.5590 MHz
m2[1] -5{1.52 dBm
10dB 736.p247 MHz
0 dBm
—Todem=={D1 -9.210 dBr
-20 dBm
-30 dBm-
-40 dBm
L | “
50 dBm ¥
-70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
—_—
1 J Qunnnnnn)
Date: 5.APR.2024 15:52:11

DTS-SF8_Antl_914.5_800~10000

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300kHz Mode Sweep
Count 10/10
(@ 1Pk view
. M1[1] 21.00 dBm
gores 914.540 MHZ
M2[1] -44.98 dBm)
0db 1.828560 GHz,
dem

Arodpm==D1 -9.210 dé:

-£0 dBm:

40 dBm:

#o dem

70 dBm
Start 800.0 MHz 30001 pts Stop 10.0 GHz
- —t
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DTS-SF8_Antl_926.5_30~1000

Spectrum

(=)

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo Att 25d8  SWT 30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] 21y25 dBm
20 dbi 926.2990 MHZ
m2[1] -51|29 dBm
10dB 137.2|73 MHz
0 dem

-20 dBm:

TrdEm—{D1 -8.920 de

-30 dBm:

-40 dBm

<50 dBm:

-70 dBm

IS b R L

Start 30.0 MHz

30001 pts

Stop 1.0 GHz
—

L JL

) [ EEEEER ]

DTS-SF8_Antl_926.5_800~10000

Spectrum

(=)

Ref Level 24,55 dBm

Offset 2.55 dB & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
Y. M1[1] 21.20 dBm
06 926.190 MHz
mM2[1] -44.31 dBm|
0db 1.852480 GHz,
dem

-70 dBm

Start 800.0 MHz

30001 pts

Stop 10.0 GHz
—_—

L JL

) ARREREED e
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DTS-SF9_Antl_902.5_30~1000

Ref Level 2
lo Att
Count 10/10

Spectrum T

4,55 dBm  Offset .55 dE & RBW 100 kHz
26de  SWT 30.1ms & VBW 300kHz Mode Sweep

@ 1Pk Yiew

20 dB

10 dB

M1[1] 21,04 dBm
904 .;M]Ju MHz

m2[1] 50.82 dBm

0 dem

67§.7637 MHz|

RUE SRS

-20 dBm:

9.160 dBi

-30 dBm:

-40 dBm

<50 dBm:

-70 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz
—_—

Date: 5.

L J1 ) QnRi e

DTS-SF9_Antl_902.5_800~10000

lo Att
Count 10/10

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

25de SWT 92 ms @ VBW 300 kHz Mode Swesp

@ 1Pk Yiew

rdel

M1[1] 20.97 dBm

0ds

902.580 MHZ,
m2[1] -43.79 dBm

dBm

1.804640 GHz

T EBm—01

20 dem-

9.160 dBi

30 dem

140 dBm:

-70 dBm

Start 800.0 MHz

30001 pts

Stop 10.0 GHz
—

L JL

) QnRi e
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DTS-SF9_Antl_914.5_30~1000

Spectrum T

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo Att 25dé  SWT 30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
Mi[1] 20,96 dBm
2048 914.52'70 MHz
m2[1] -5{1.19 dBm
10 dB 685.5877 MHz
0 dBm
“TodBm=={D1 -9.240 dbr
-20 dBm
-30 dBm-
-40 dBm
ui L H
50 dBm |' 1
-70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- —_—

L J1 ) QnRi e

Date: 5.APR.2024 16:00:41

DTS-SF9_Antl_914.5_800~10000

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300kHz Mode Sweep
Count 10/10
(@ 1Pk view
. M1[1] 21.00 dBm|
gores 914.540 MHZ
M2[1] -45.15 dBm)
o0de 1.828560 GHz
dem
Jrodem==D1 -9.240 dbr
-£0 dBm
30 dBm-
HO dBm—
0 dBm T
-6
-70 dBm
Start 800.0 MHz 30001 pts Stop 10.0 GHz
I
il J [[TTTTTT ]
JU J -
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Spectrum T

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo Att 25d8  SWT 30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 17k View
M1[1] 21y25 dBm
2048 926.2660 MHZ
m2[1] -51|69 dBm)
10 dB 696.4$70 MHZ
0 dem
—ToaBm=—D1 -8.930 dén
-20 dBm
-30 dBm-
-40 dBm
-50 dBm. uE t -
-70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
—_—
il J [[TTTTTT ]
L JU J -
Date: 5. 16:02:34

DTS-SF9_Antl_926.5_800~10000

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo At 25d8 SWT  92ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 17k View
v, M1[1] 21.17 dBm
4016 926.500 MHz
m2[1] -44.38 dBm)
{0d8 1.853093 GHz
g dem

Hrdsm—D1 -8.930 dén

-20 dBm:

-30 dBm:

0 dBm

-70 dBm:

Start 800.0 MHz 30001 pts St"E 10.0 GHz
L )i ] [ )
Date: 5 4 44
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DTS-SF10_Antl_902.5_30~1000

Spectrum

(=)

Ref Level 24,55 dBm
lo Att 25 dB
Count 10/10

Offset 2,55 dB & RBW 100 kHz

SWT 30.1ms @ VBW 300 kHz Mode Swesp

@ 1Pk Yiew

20 dB

M1[1]

10 dB

21,04 dBm
.2*] 0 MHz

51.91 dBm|

904
m2[1]

0 dem

714.6330 MHz|

D1 -9.160d

=T0dBM—

-20 dBm:

-30 dBm:

-40 dBm

<50 dBm:

-70 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz
—_—

L

Date:

) ARREREED e

16:04:27

DTS-SF10_Antl_902.5_800~10000

Spectrum
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Ref Level 24,55 dBm
lo Att 25 dB
Count 10/10

Offset 2.55 dB & RBW 100 kHz

SWT 92 ms @ VBW 300 kHz Mode Swesp

@ 1Pk Yiew

rdel

M1[1] 20.92 dBm

0ds

902.880 MHz|

m2[1] -43.63 dBm

dBm

1.804333 GHz

D1 -9.160 dB

TOdBf—

20 dem-

30 dem

140 dBm:

-70 dBm

Start 800.0 MHz

30001 pts

Stop 10.0 GHz
—

) [ EEEEER ]
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DTS-SF10_Antl_914.5_30-~1000

Spectrum T

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

1o gem=—D1 -9.220 dB
-20 dBm:
-30 dBm:

-40 dBm

-50 dBm. = - H‘ 4

-70 dBm

lo Att 25d8  SWT 30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] 20.97 dBm
20 dbi 914.p240 MHZ
m2[1] -5{1.56 dBm)
10dB 761.8327 MHZ
0 dem

’ o]

Start 30.0 MHz 30001 pts

Stop 1.0 GHz
—

L

Date:

DTS-SF10_Antl_914.5_800~10000

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

Arodpm==D1 -9.220 dé:

20 dem

KO dBm—rr

lo Att 25d8 SWT  92ms @ VBW 300kHz Mode Sweep
Count 10/10
(@ 1Pk view
. M1[1] 20.93 dBm
gores 914.230 MHZ
M2[1] -44.33 dBm)
0db 1.829173 GHz,
dem

0 dEm:

-70 dBm
Start 800.0 MHz 30001 pts StuE 10.0 GHz
L Jjl ] CERRRRNED e
Dat 5. 16:06:04
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DTS-SF10_Antl_926.5_30~1000

Spectrum T

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo Att 25d8  SWT 30.1ms & VBW 300kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 21923 dBm
2048 926.4930 MHz
m2[1] -51}18 dBm
10 dB 673.1100 MHz
0 dBm
I aem—D1 -8.940 dBn
-20 dBm
-30 dBm-
-40 dBm
|
50 dBm i t ' -
-70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
—_—
1 J Qunnnnnn)
Date: 5. 16:07:36

DTS-SF10_Antl_926.5_800~10000

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300kHz Mode Sweep
Count 10/10
(@ 1Pk view
v, M1[1] 21.18 dBm
20 926.500 MHZ
m2[1] -44.41 dBm)
{ods 1.852480 GHz
g dem

Hrdsm—D1 -8.940 din

-20 dBm:

-30 dBm:

0 dBm

-70 dBm:

Start 800.0 MHz 30001 pts St"E 10.0 GHz
L )i ] [ )
Date: 5 4 16:07:46
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Spectrum T

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo At 25d8 SWT 30.1ms @ VBW 300 kMz Mode Sweep
Count 10/10
(@ 17K view
M1[1] EJ, 2 dBm
2048 904.2760 MHz
M2[1] J50.68 dBm|
10dB 81:.8570 MHz
0 dBm
TrEBm=={01 -9.160 d&n
-20 dBm
-30 dBm
-40 dBm
b
50 dBm by { |
-70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
—_—
i ] [T ]
L JU J e
Date: 5. 16:14:37

DTS-SF11_Antl_902.5_800~10000

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
) M1[1] 20.92 dBm
orde 902.580 MHz
mM2[1] -43.81 dBm|
0db 1.805253 GHz,
dem

TorHEm==01 -9.160 dB;

20 dem-

30 dem

140 dBm:

-70 dBm
Start 800.0 MHz 30001 pts StuE 10.0 GHz
L Jjl ] [ CEREERE ]
Dat: 5 16:14:47
Sporton International Inc. (Kunshan) Page Number : A8l of A86

TEL : +86-512-57900158
FCC ID: XMR2024KG200Z



SPORTON LAB.

FCC RF Test Report

Report No. : FR411603A
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Spectrum T

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo Att 25d8  SWT 30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] 20,96 dBm
20 dbi 914.62'70 MHZ
m2[1] -50.77 dBm)
10dB 638.6427 MHZ
0 dem

-20 dBm:

“Todem=={D1 -3.240 db

-30 dBm:

-40 dBm

<50 dBm:

1L

A Weirol

-70 dBm:

Start 30.0 MHz 30001 pts StuE 1.0 GHz

L )i ] WA )
Date: 5. 16:16:14

DTS-SF11_Antl_914.5 800~10000

lo Att
Count 10/10

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

25de SWT 92 ms @ VBW 300 kHz Mode Swesp

@ 1Pk Yiew

0Ee

M1[1] 20.92 dBm

0dB

914.540 MHZ
m2[1] -44.81 dBm

dBm

1.829173 GHz

Srodpm=——01

-£0 dBm:

9.240 db

40 dBm:

KO dBm—br

-70 dBm

Start 800.0 MHz

30001 pts

Stop 10.0 GHz
—

L JL

) [ EEEEER ]

16:16:24
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DTS-SF11_Antl_926.5_30~1000

Spectrum

(=)

Ref Level 24,55 dBm

Offset 2,55 dB & RBW 100 kHz

lo Att 25dé SWT 30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
m1[1] 21y22 dBm
20 dbi 926.3960 MHz
m2[1] -51{38 dBm|
10dB 828.5040 MHz
0dem

ITdBm—{D1 -8.940 din

-20 dBm:

-30 dBm:

-40 dBm

<50 dBm:

L

-70 dBm

Start 30.0 MHz

30001 pts

L JL

Date: 5.APR.2024 16:1B:24

Stop 1.0 GHz
—t
[ CEEEERE ]

DTS-SF11_Antl_926.5_800~10000

Spectrum

(=)

Count 10/10

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz
lo Att 25 dB SWT

92 ms @ VBW 300 kHz Mode Swesp

(@ 17k View

v, M1[1] 21.19 dBm

4016 926.500 MHz
m2[1] -44.10 dBm)

{0d8 1.853093 GHz

g dem

Hrdsm—D1 -8.940 din

-20 dBm

-0 dBm-

0 dBm

0 dBm T

-60

-70 dBm

Start 800.0 MHz 30001 pts

il 1
L JL

Date: 5.APR.2024 16:1B:35

Stop 10.0 GHz
—t
[ CEEEERE ]
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DTS-SF12_Antl_902.5_30~1000

Spectrum

(=)

lo Att
Count 10/10

25 dB

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz
SWT

30.1ms & VBW 300 kHz Mode Sweep

@ 1Pk Yiew

20 dB

M1[1]

10 dB

[4bo

51.58 dBm|

904

m2[1]

0 dem

7657 MHz

“TorEEm==D1 -9.160 dB;

-20 dBm:

-30 dBm:

-40 dBm

<50 dBm:

Wi

-70 dBm

Start 30.0 MHz

30001 pts

Stop 1.0 GHz
—

L

Date:

16:20:

) [ EEEEER ]

44

DTS-SF12_Antl_902.5_800~10000

Spectrum

(=)

lo Att
Count 10/10

25 dB

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz
SWT

92 ms @ VBW 300 kHz Mode Swesp

@ 1Pk Yiew

rdel

M1[1] 20.92 dBm

0ds

902.580 MHz|

m2[1] -43.31 dBm

dBm

1.805253 GHz

D1 -9.160 dB

TOdBf—

20 dem-

30 dem

140 dem 42

-70 dBm

Start 800.0 MHz

30001 pts

Stop 10.0 GHz
—_—

16:20:54

) ARREREED e
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DTS-SF12_Antl_914.5_30~1000

Spectrum T
Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz
lo Att 25d8  SWT 30.1ms & VBW 300kHz Mode Sweep
Count 10/10
@ 1Pk View
Mi[1] 20.97 dBm
2048 914.6270 MHz
m2[1] -5{1.17 dBm)
10de 171.8787 MHz
0 dem
=rouem=——D1 -9.230 dBr
-20 dBm
-30 dBm-
-40 dBm
M2 ~
50 deém | ! !
-70 dem
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- —_—
L J1 ) QnRi e
Date: 5. 16:22:21

DTS-SF12_Antl_914.5_800~10000

Spectrum T

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo Att 25d8 SWT  92ms @ VBW 300kHz Mode Sweep
Count 10/10
(@ 1Pk view
. M1[1] 20.93 dBm
gores 914.840 MHZ
M2[1] -44.57 dBm)
0db 1.828560 GHz,
dem

Arodpm==D1 -9.230 dé:

-£0 dBm:

40 dBm:

#0 dBm—rr

-70 dBm:

Start 800.0 MHz 30001 pts St"E 10.0 GHz
L )i ] [ )
Dat: 5
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DTS-SF12_Antl_926.5_30~1000
Spectrum E]

Ref Level 2455 dém  Offset 0,55 dE & RBW 100 kHz

lo Att 25d8  SWT 30.1ms & VBW 300kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 21921 dBm
2048 926.4600 MHz
m2[1] -51|06 dBm
10dB 669.2623 MHz
0 dBm
I aem—D1 -8.940 dBn
-20 dBm
-30 dBm-
-40 dBm
M2 | ' |
50 dBm i
-70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- —_— e

L J1 ) ARREREED e

Date: 5.

16:24:27

DTS-SF12_Antl_926.5 800~10000
Spectrum E]

Ref Level 2455 dBm Offset 0.05 dé & RBW 100 kHz

lo At 25d8 SWT  92ms @ VBW 300 kHz Mode Sweep

Count 10/10

(@ 17k View

v, M1[1] 21.19 dBm
4016 926.500 MHz

m2[1] -43.67 dBm)

{0d8 1.853093 GHz
g dem

Hrdsm—D1 -8.940 din

-20 dBm:

-30 dBm:

0 dBm

-70 dBm
Start 800.0 MHz 30001 pts Stop 10.0 GHz
— —

L J1 ) [ EEEEER ]

16:24:37
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
20 Level (dBuV) Date: 20240306 Time: 15:55:52
70.0
0.0l 15C R§§247-QP
i |
(A5
50.0 ” I | 15C RS5247-AVG
4
40.0 |
i 2
30.0
1o 1B
20.0
10.0
0
A5 .2 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz  dBuV dE  dBuV  dBuV dB dB
1 0.168 B56.76 -B.32 65.08 46.30 0.04 10.42 QP
z 0.168 45.06 —-10.02 55.08 34.60 0.04 10.42 Average
3 0.205 50.04 -13.36 63.40 39.60 0.03 10.41
4 0.205 42.64 -10.76 53.40 32.2 0.03 10.41 Average
5 0.510 41.68 -14.32 56.00 31.49 -0.03 10.22
] 0.510 31.38 -14.62 46.00 21.19 -0.03 10.22 Average
7 0.567 42.35 -13.65 56.00 32.21 -0.05 10.19
8 0.567 30.65 —-15.35 46.00 20.51 -0.05 10.19 Average
9 2.765 35.58 -20.42 B56.00 25.60 -0.09 10.07
10 2.765 20.48 -25.52 46.00 10.50 -0.09 10.07 Average
11 3.364 34,77 -21.23 56.00 24.79 -0.09 10.07
12 3.364 21.27 -24.73 46.00 11.29 -0.09 10.07 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
golevel [@Buv) Date: 2024-03-06 Time: 15:59:19
70.0
50.0 15C RS§247-QP
L |
ki
50.0 15C RSS247-AVG
! |
40.03 |
|
i
30.0
1
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dE
1 0.159 54.06 -11.46 65.52 43.60 0.04 10.42 QF
2 0.159 38.66 -16.86 55.52 28.20 0.04 10.42 Average
3 0.169 55.06 -9.93 £4.99 44.60 0.04 10.42
4%  0.189 45.16 -9.83 54.99 34.70 0.04 10.42 Average
5 0.184 51.66 -12.62 64.28 41.20 0.05 10.41
6 0.184 35.96 -18.32 54.28 25.50 0.05 10.41 Average
7 0.433 40.40 -16.80 57.20 30.20 -0.06 10.2
g 0.433 27.70 -19.50 47.2 17.50 -0.06 10.26 Average
9 0.546 43.43 -12.57 56.00 33.30 -0.07 10.20 QF
10 0.546 31.33 ~14.67 46.00 21.20 —0.07 10.20 Average
11 2.884 35.44 -20.56 56.00 25.50 -0.13 10.07
12 2.884 22.14 —23.86 46.00 12.20 —0.13 10.07 Average

Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2024KG200Z
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Appendix C. Radiated Spurious Emission

Remark: For RSE different Spread Factor, only the test data of SF12 is shown in the report
according to the maximum power.

LORA DTS SF=12 500KHZ (Band Edge @ 3m)

902.5~926.5MHz

Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
361.74 36.98 -9.02 46 45.68 20.61 2.77 32.08 - - P H
903 107.03 -- -- 104.72 29.2 4.38 31.27 - - P H
902.5MHz
390.84 35.2 -10.80 46 43.02 21.39 2.89 32.10 - - P \Y
903.00 114.35 -- -- 112.04 29.2 4.38 31.27 - - P \%
398.6 39.59 -6.41 46 47.08 217 2.92 32.11 - - P H
914.64 108.29 -- -- 105.53 29.55 4.4 31.19 - - P H
914.5MHz
457.77 35.87 -10.13 46 41.86 23.04 3.12 32.15 - - P \%
914.64 116.39 -- -- 113.63 29.55 4.4 31.19 - - P \Y
398.6 38.88 -7.12 46 46.37 217 2.92 32.11 - - P H
926.28 108.76 -- -- 105.49 29.96 4.43 31.12 - - P H
926.5MHz
389.87 36.73 -9.27 46 44.6 21.35 2.88 321 - - P \Y
926.28 116.69 -- -- 113.42 29.96 4.43 31.12 - - P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number . ClofC4
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LORA DTS SF=12 500KHZ (Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

(MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
1028.80 42.49 -31.51 74 74.07 28.91 4.65 65.14 - - P H
2708.20 51.89 -22.11 74 76.80 33.05 7.58 65.54 | 333 243 P H
2708.20 50.19 -3.81 54 75.10 33.05 7.58 65.54 | 333 243 A H
5416.00 49.86 -24.14 74 69.28 35.24 10.79 | 65.45 - - P H

902.5MHz
1047.40 47.99 -26.01 74 79.86 28.59 4.69 65.15 - - P \%
2708.20 47.60 -26.40 74 72.51 33.05 7.58 65.54 - - P \%
5415.40 52.19 -21.81 74 71.61 35.24 10.79 | 65.45 | 250 310 P \%
5415.40 48.78 -5.22 54 68.2 35.24 10.79 | 65.45 | 250 310 A \%
1057.60 45.10 -28.90 74 77.13 28.42 4.71 65.16 - - P H
2744.20 51.46 -22.54 74 76.50 32.83 7.63 65.50 | 326 248 P H
2744.20 50.06 -3.94 54 75.10 32.83 7.63 65.50 | 326 248 A H
5487.40 52.80 -35.49 88.29 72.40 34.95 10.87 | 65.42 - - P H

914.5MHz
1058.20 50.79 -23.21 74 82.83 28.41 4.71 65.16 | 100 335 P \%
1058.20 44.46 -9.54 54 76.50 28.41 4.71 65.16 | 100 335 A \%
2743.00 48.68 -25.32 74 73.71 32.84 7.63 65.50 - - P \Y
5486.20 54.71 -41.68 96.39 74.30 34.96 10.87 | 65.42 - - P \%
1059.40 47.87 -26.13 74 79.92 28.39 4.72 65.16 - - P H
2779.00 48.62 -25.38 74 73.77 32.63 7.68 65.46 - - P H
5557.60 52.23 -36.53 88.76 71.77 34.90 10.95 | 65.39 - - P H

926.5MHz
1073.80 50.22 -23.78 74 82.49 28.15 4.75 65.17 - - P \Y
2779.00 48.34 -25.66 74 73.49 32.63 7.68 65.46 - - P \%
5559.40 54.05 -42.64 96.69 73.58 34.90 10.96 | 65.39 - - P \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number . C20of C4
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

Sporton International Inc. (Kunshan) Page Number . C3of C4
TEL : +86-512-57900158
FCC ID: XMR2024KG200Z
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A calculation example for radiated spurious emission is shown as below:

Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2708.20 51.89 -22.11 74 76.80 33.05 7.58 65.54 | 333 | 243 P H
902.5MHz
2708.20 50.19 -3.81 54 75.10 33.05 7.58 65.54 | 333 | 243 A H

1. Level(dBpV/m) = Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2708.20MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 33.05(dB/m) + 7.58(dB) + 76.80(dBuV) — 65.54 (dB)

= 51.89 (dBuV/m)

2.

Over Limit(dB)

= Level(dBpV/m) — Limit Line(dBuV/m)
= 51.89(dBpV/m) — 74(dBuV/m)
= -22.11(dB)

For Average Limit @ 2708.20MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 33.05(dB/m) + 7.58(dB) + 75.10(dBuV) — 65.54 (dB)

= 50.19 (dBpV/m)

2.

Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 50.19(dBuV/m) — 54(dBuV/m)
=-3.81(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

Sporton International Inc. (Kunshan)

TEL
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Appendix D. Radiated Spurious Emission Plots

Note symbol
-L | Low channel location
-R | High channel location
Sporton International Inc. (Kunshan) Page Number : D1 of D7
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LoRa 500KHz DTS SF=12 (Band Edge @ 3m)

LoRa 902.5~926.5 Band Edge @ 3m

ANT LoRa 500KHz DTS SF=12 CHO1 902.5

Horizontal Vertical

SPORTONLAB.

SPORTONLAB.
Data: 2 Data: 1

A (@BuVim) A (@BuVim)
1| 11|
1040 1040
o10] a10]
78| 80|
650 65

Fod parr 15c| Fflpart 15|

520 520 1

Peak

0. 1000

Pol/Phas
® G

1 36178 36.98 -9.02 45.00 45.68 2.7 20.61 32.08 - - Peak HoRTZONT 1 390.54 35.20 10.50 46.00 43.02 2.89 2039 3200 - - Peak VERTICAL

2% 903,00 107.03 - 10472 838 2920 327 - - pesk HoRTZONT 2% 903,00 114135 o - 12ies a3 29.20 3127 - - pesk VERTICAL

Sporton International Inc. (Kunshan)
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LoRa 902.5~926.5 Band Edge @ 3m

ANT LoRa 500KHz DTS SF=12 CH16 914.5

Horizontal Vertical

p 4 4
oue =
o v
d d
o g , .
B
ad 7
Peak m
Iomagp s Soamanas o s R SREEEIE T oTmome

Sporton International Inc. (Kunshan)
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LoRa 902.5~926.5 Band Edge @ 3m

ANT LoRa 500KHz DTS SF=12 CH31 926.5

Horizontal Vertical

spommoniae

Data:2 Datat

J @Bum) soLev s
170 )
1044 104
st st
a5 650

ree afar 1sc| g T 5
I
sngf—' 1 sngf—" | B —_
P e e

260 st oy

MWM w 4
129 124

T R T R T TR TR TR ) E O

Peak reauency (M) Freauncy (W)
Over Linit Read Cableantenna preamp A/Pos T/pos Over Linit Resd Coblemntenna preanp A/Pos T/pos
Freq Level Limit Line Level Loss Factor Factor Remark  pol/phas Freq Level Linit Line Lovel Loss factor Factor e Pol/phas
e o e R R T

1 mc0 .88 702 46.00 4637 2.9 2170 2AL - - Pesk  HORIZON 1 3.8 3673 9.7 46.00 s 288 235 3l - - bek  VERTIGL
3¢ o228 108,76 i i 10549 443 2996 A2 - - pesk  HoRIzow I+ 6.2 116 e 13e s e din ko venod
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LoRa 500KHz DTS SF=12 (Harmonic @ 3m)

LoRa 902.5~926.5 Harmonic @ 3m
ANT LoRa 500KHz DTS SF=12 CHO01 902.5
Horizontal Vertical

‘zwmmm ‘ ‘zwmmm

\ \

. \ \

\

Peak

Sporton International Inc. (Kunshan)
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LoRa 902.5~926.5 Harmonic @ 3m
ANT LoRa 500KHz DTS SF=12 CH16 914.5
Horizontal Vertical
s i a7 i
T R
Peak
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LoRa 902.5~926.5 Harmonic @ 3m
ANT LoRa 500KHz DTS SF=12 CH31 926.5
Horizontal Vertical
”M ”M ‘
\
|
. ; =
Peak
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SPORTON LAB.

Appendix E. Duty Cycle Plots

Band Duty Cycle(%) VBW Setting Duty Factor (dB)
LORA DTS SF5 41.33 - 3.84
LORA DTS SF6 52.91 - 2.76
LORA DTS SF7 69.45 - 1.58
LORA DTS SF8 79.46 - 1.00
LORA DTS SF9 86.81 - 0.61
LORA DTS SF10 92.90 - 0.32
LORA DTS SF11 96.32 - 0.16
LORA DTS SF12 98.48 10Hz 0.07

LORADTS SF5

Spectrum 4 (X

Ref Level 30.20 dBm Offset 0.20 dB & RBW 1 MHz

= Att 40 dB & SWT 30 ms YBW 1 MHz
SGL

@ 1Pk Max

M D3[1] 0.01 dB|
3 9.7826 ms

5 3
20 dem mMi[1] 21,07 dBm

10 dBm 2.9130 ms

0 dBm

-10 dém

-20 dBm

-30 dBm

R CTV Y Y T gl ot Al our]

-50 dBm

-60 dém

CF 914.5 MHz 691 pts 3.0 ms/
Marker
Type | Ref | Tr|:| X-value | Y-value | Function | Function Result |
M1 1 2.913 ms 21,07 dém
D2, ™M1 1 4.0435 ms -0.05 dB
D3| ™M1 1 9.7826 ms 0.01 dB

‘-{ J Ready [ TTTITTT] ﬂ- 4

Sporton International Inc. (Kunshan) Page Number : E-10f5
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SPORTON LAB.

LORADTS SF6

Spectrum 4 (X | .

Ref Level 30.20 dBm
= Att

Offset 0.20 dB & RBW 1 MHz
40 dB @ SWT 40 ms YBW 1 MHz

SGL

@ 1Pk Max

M1
20 dBm

D3[1]

10 dBm

mMi[1]

0.00 dB
12.6812 ms
20.96 dBm
3.6087 ms

0 dBm

-10 dém

-20 dBm

-30 dem

=40 dBm

-50 dBm

-60 dém

CF 914.5 MHz

691 pt

5

4.0 ms/

Marker

Type | Ref | Tr|:| X-value |

Y-value

Function

Function Result |

M1 1
Dz, ™M1 1
D3] M1 1

3.6087 ms
6.7101 ms
12,6812 ms

20,96 dBm
-0.11 dB
-0.00 dB

i

J Ready

LORADTS SF7

Ref Level 30.20 dBm
= Att
SGL

40 dB @ SWT 50 ms

Offset 0.20 dB & RBW 1 MHz
YBW 1 MHz

Spectrum 4 (X | .

@ 1Pk Max

F20dBm

Dz

D3[1]

10 dBm

0.00 dB
0507 ms

[

mMi[1]

41.02 dBm
2754 ms

0 dBnm

-10d

-20 dir

-30 dir

'WUMWM

-50 dBm

-60 dém

CF 914.5 MHz

691 pts

5.0ms/

Marker

Type | Ref | Tr|:| X-value |

Y-value |

Function

Function Result |

M1 1
Dz, ™M1 1
D3] M1 1

8.2754 ms
12,8841 ms
18.5507 ms

21.02 dBm
-0.36 dB
0.00 dB

i

J Ready

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

LORADTS SF8

Spectrum 4 (X | .

Ref Level 30.20 dBm Offset 0.20 dB & RBW 1 MHz
& Att 40de @ SWT  100ms  VBW 1 MHz
SGL

@ 1Pk Max

11 D3[1] 0.00 dB|

¥ ! 29,348 ms]

Hream M1[1 20,89 dB
10,884

10 dm .2

0 dBm

-30 dpm

-40 dy[r

-50 dBm

-60 dém

CF 914.5 MHz 691 pts 10.0 ms/
Marker
Type | Ref | Tr|:| X-value | Y-value | Function Function Result |
M1 1 10.884 ms 20.89 dBém
D2, ™M1 1 23.319 ms -0.06 dB
D3| ™M1 1 29.348 ms 0.00 dB

il | Ready  WRANN

LORADTS SF9

Spectrum 4 (X | .

Ref Level 30.20 dBm Offset 0.20 dB & RBW 1 MHz
& Att 40de @ SWT  200ms  VBW 1 MHz
SGL

@ 1Pk Max

. D3[1] 0.00 dB
2 D2 D3 47.899 ms
erl] 20.85 dBm

25.667 ms

o

10 dBm

0 dBm

-10 dém

-20 dBm

-30 dem

-40 dBm—t=]

-50 dBm

-60 dém

CF 914.5 MHz 691 pts 20.0 ms/
Marker
Type | Ref | Tr|:| X-value | Y-value | Function Function Result |
M1 1 25.667 ms 20.85 dBém
D2, ™M1 1 41.58 ms -0.40 dB
D3| ™M1 1 47.899 ms 0.00 dB

il ] Ready [TTTT]

Sporton International Inc. (Kunshan) Page Number : E-30f5
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LORADTS SF10

Att
SGL

-

Ref Level 30.20 dBm
40 dB @ SWT

Spectrum 4
Offset 0.20 dB @ RBW 1 MHz
200 ms vYBwW 1 MHz

o [®]

@ 1Pk Max

M1

20

D3[1]

0.00 dB
89.058 ms

10 df

mM1[1]

20.84 dBm

15.p32(ms

0 dBm

-10 dBm

-20 gBm

-30 gBm

-40 d@m

-50 dBm

-60 dém

CF 914.5 MHz

691 pts

20.0 ms/

Marker
Type | Ref | Tr|:|

X-value | Y-value | Function

Function Result |

M1 1
Dz, ™M1 1
D3] M1 1

15.232 ms
§2.739 ms
89.058 ms

20.84 dBm
-0.05 dB
0.00 dB

i

J Ready

LORADTS SF11

Ref Level 30.20 dBm
Att
SGL

-

40 dB @ SWT

Spectrum 4
Offset 0.20 dB @ RBW 1 MHz
500 ms vYBwW 1 MHz

@ 1Pk Max

M1

D3[1]
DP3

0.01 dB
171.667 ms

(igelin}

10 dBm

F1 mi[1]

0.79 dBm
1p9.435 ms

0 dBm

-10 dém

-20 dBm

-30 dem

-40 dem

-50 dBm

-60 dém

CF 914.5 MHz

691 pts

50.0 ms/

Marker
Type | Ref | Tr|:|

X-value | Y-value | Function

Function Result |

M1 1
Dz, ™M1 1
D3] M1 1

109.435 ms
165.348 ms
171.667 ms

20,79 dBm
-0.23 dB
0.01 dB

i

J Ready

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: XMR2024KG200Z
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LORADTS SF12

Spectrum 4

Ref Level 30.20 dBm Offset 0.20 dB & RBW 1 MHz
= Att 40 dB @ SWT 1s YBW 1 MHz
SGL

®

@ 1Pk Max

M1 D3[1]

0.00 dB
335.52 ms

orderm Mi[1]

10 dBm

20.76 dBm
185.51 ms

0 dBm

-10 dém

-20 dBm

-30 dem

-40 dem

-50 dBm

-60 dém

CF 914.5 MHz 691 pts

100.0 ms/

Marker
Type | Ref | Tr|:| X-value | Y-value | Function

Function Result |

M1 1 185,51 ms 20,76 dBm
Dz, ™M1 1 330.43 ms -0.08 dB
D3] M1 1 335.52 ms -0.00 dB

1-{ J Ready

RARRRARE W y
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